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NOTES:
1. ALL METRIC DIMENSIONS ARE IN BRACKETS.

REVISIONS
REV. ZONE DESCRIPTION BY DATE

A INITIAL RELEASE ACG 01/14/05
B REPLACE J-BOLT FROM JB-HK ACG 12/12/08
C UPDATE BOM MSM 05/15/13

ITEM PART NO. DESCRIPTION QTY. WEIGHT
1 CL20.01 20' ANGLE SIDE RAIL 2 32.76 LBS
2 CL09R.01 29" LADDER RUNG 6 2.48 LBS
3 HKCLU.02 BACKING PLATE 6 0.95 LBS
4 GB-03145 3/8" X 1-1/2" GALV BOLT KIT 16 0.07 LBS
5 GJB0380 8" GALV J-BOLT KIT 8 0.23 LBS
6 GWF-03 3/8" GALV FLAT WASHER 12 0.01 LBS
7 GWL-03 3/8" GALV LOCK WASHER 8 0.00 LBS
8 GN-03 3/8" GALV HEX NUT 8 0.01 LBS
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MATERIAL:TOLERANCES UNLESS OTHERWISE SPECIFIED:
ALL DIMENSIONS ARE IN INCHES U.O.S.
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ACG FM-CL0920UThese drawings and specifications are proprietary 
property and may be used only for the specific 

purpose authorized in writing.


